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«amran a0, FCC RF Test Report

Report No. : FG362719

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0015
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0027
20 Minimum Voltage 0.0013

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number




«oonas. FCC RF Test Report Report No. : FG362719

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK
RB Size Full RB

Middle CH 5.28

16QAM Limit: 13dB
Full RB Result

6.14 PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

L
Ref Level 24.70 dém  Offset 4.70 dB
e Att 304 AQT 2 ms @ RBW 10 MHz
@154 View
=0
0.1 ==
0.01-
1E-0 -
X
VY
E-0 5
1E-0 ‘\
|
ICF 782.0 MHz Mean Pwr + 20.00 dB.
CGomplementary Cumulative Distribution Function samples: 130000
ean | Peak | crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 22.40 dem | 28.74 dam 6.25 0B 2.41d8 432 dB 5.28 dB .77 68
—_—
AR e

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 24.70 dom  Offset +.70 0B
e Att 30de AQT 2ms @ RBW 10 MHz
[@15a view
L
0.1 T —
B
0.01
16D
N
h
1E-0
16D -
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 21.69 dém | 28.97 dBm 7.26 OB 3.10 d8 5.10 dB .14 0B 6.64 db
J ()

Sporton International Inc. (Kunshan) Page Number 1 A81 of A121
TEL : +86-512-57900158

FCC ID : XMR2023EG800QNA



«oonas. FCC RF Test Report Report No. : FG362719

26dB Bandwidth

Mode
BW
Mod.

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK 16QAM

Middle CH

5.00

4.86

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.89

5.93

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

im Spectrum
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 30k max
20 doum Ml 15.78 dBm 20 den , Mi[i] 15.96 dBm
. A I 783.10900 MHz - 781.51000 MHz
10 dBm AL b1 A T 26.00 dB| 10 dam P WA e P T ™ ""V 26.00 dB|
- ] Bw }.995000000 MH b { Bw \ }.855000000 MH
. ‘ @ factor 156.1 e | atoctor | 1610
/ Y2 ¢ 1
-10 - - -10 + -
/ y / \
-z0d n -20 —
v, N - N A
v alAaen ol e I e
<96 dast L hTah =
-40d -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 783,108 MHz 15.78 dém ndB down 4,995 MHz [ 1 7151 MHz 15.96 dBm ndB down 4,855 MHz
T1 1 779.473 MH2 -10.40 dBm nd8 26.00 dB T1 1 779.562 MHZ -9.77 dBm nd8 26.00 dB
T2 1 784,465 MHz -10.17 dém Q factor 156.8 T2 1 784,418 MHZ -9.95 dBm Q factor 161.0
i T it T
L o\ J L JL

J

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum Y
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 300 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 300 kHz
o Att S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  126ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
20 doum ~17.96 dBm 20 den . _ ¥ Mi[i] 19.70 dBm|
P P 783.9380 MHz T T 780.8810 MHz
e \
10 dBm 26.00 dB 10 dém \ nda 26.00 dB
9.890000000 MH | | Bw 5.934000000 MH
o dom 79.3 o dam / \___0foctor 191.6)
i ¥ =
10 - -10 -
| — . el Ve
-20 - < -20d . : -
— Ny -+, oy T
P Lo Ll Sy Y N
e 3 =
-40d -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 753,538 MHz 17.96 dém ndB down 9,59 MHz [ 1 780,681 MHz 19.70 dBm ndB down 5,534 MHz
T1 1 777.025 MHz -8.08 dBm nd8 26.00 dB T1 1 T77.045 MHz -6.15 dBm nd8 26.00 dB
T2 1 786,915 MHz -8.13 dBm Q factor 75.3 T2 1 782,979 MHz -5.41 dBm Q factor 131.6
i T it T
L il J U we )i J (D ve

Sporton International Inc. (Kunshan)
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Report No. : FG362719

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.48

4.52

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.91

5.00

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
20 dBm mifai 17,15 i) 20 den . Mi[i] 15.63 dBm
- . A N 783.24900 MHz | X . 781.36100 MHz
10 dBm r—: ek " BERE Y +.475524476 MHz 10 dém e ke b Vo g Vo $.515484515 MHz
J \
0 dam 0 dém: 7 .y
/ \ / A
10 - o -10 -
J \ / \
-20d — % 20 d - [N
e LT Arm S A nd LW, P
oeriad, / WS Y ., Ll
-40 o -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 783,248 MHz 17.15 dém [ 1 15.83 dBm
T1 1 i 23 MH2 10.08 dBm oce Bw 4.475524476 MH2z T1 1 10.36 dBm oce Bw 4.515484515 MHz
T2 1 764,24775 MHz 10.87 dBm T2 1 8.33 dém
i T i T
L Bl J ) e L b ] ) e

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum Spectrum
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 300 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 300 kHz
o Att S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
. M1l 19.03 dBm - Mi[i] 19.28 dBm
e e S et VN "t e e e e e
10 dBm ¥ - oG ¥ 8.911088911 MHz| 10 dém 3 “ 0OGC Bw +.095004995 MHZ
! \ | |
adem L 4 0 dem . 4
/ N / \
10 ! . 10 —a - —
|~ A Py VA
-z0d - — -20 d — =
P YA TAY au's s YN N
3 o 5 =
-40d -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result
ML 1 Ta4, 138 MHz 19.03 dém [ 1 780,621 MHZ 19.28 dBm
T1 1 T77.5445 MH2 10.92 dBm oce Bw B.011088911 MHz T1 1 T77.4246 MHz 11.24 dBm oce Bw 4.995004995 MHz
T2 1 786,455 MHz 11.56 dBm T2 1 7624196 MHz 11.17 dBm
il T i T
L il J u L] )i J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvaPwr (@1 fugPwr
20 dblil gheck paks 20 abfit ¢heck pARS .
Line _$PURIOUS_)LINE_ABS {I pakS Line _$PURIOUS_LINE_ABS_| PABS l
10 dBm | 10 dBm ‘
o d i 0 dBm }
-10 dem ’ \I -10 dBm: —] ]f \
20 dam { -20 dBm- 1 \
SPURIOUS_LINE_ABS_ v H\ ﬂ SPURIOUS_LINE_ABS_ J‘ T V\
-40 dem T 40 dBm: i ¥ A
, I _ | |
S0 dem LRav iy 50 dBm / A
| M i ey
-60 dBm i \_"_ -60 dBm r.,
70 dem /"" 70 dBm —
Eomrmats.
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -£2.63 dem -23.63 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -73.94 dem -38.94 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.54351 MHz -37.10 dBm -24.10 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.84111 MHz -61.34 dBm -48.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -41.02 dBm -28.02 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.95380 MHz -66.32 dBm -53.32 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 21.45 dBm -8.65 dB 776,000 MHz 768.000 MHz 100.000 kHz 786.69930 MHz 21.59 dBm -8.41 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02363 MHz -65.76 dBm -52.76 di 788.000 MHz 788.100 MHz 30.000 kHz 788.00644 MHz -41.61 dBm -28.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -61.86 dBm -48.86 d& 788.100 MHz 793,000 MHz 100.000 kHz 788,47937 MHz -38.76 dem -25.76 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -74.66 dBm -39.66 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.33117 MHz -72.67 dbm -37.67 dB.
Il J ] ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum | Spectrum ¥
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 d8m  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 dhHuiL §heck pARS oodhfaitGheck 1 0000 1 000 pAsS 00 | -
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dam
od 0 dBm ‘ |
| -10 dem — ‘ |[
{Jl l\ -20 dBm }I l\
LINE_ABS_ 7 = SPURIDUS_LINE_ABS_ w__
e
40 dem L T~ 40 dBm l
-50 dBm Nr‘“‘" -50 dBm
-60 dBm /(M M\\.‘ -60 dBm N,
70 dem oy =70 dBm o Mo
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94505 MHz -47.29 deém -12.29 dg 763.000 MHz 775.000 MHz .250 kHz 774.81419 MHz -52,47 dBém -17.47 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -35.42 dBém -22.42 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.4571% MHz -40.19 dBém -27.18 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98357 MHz -33.63 dBm -26.63 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92363 MHz -46.13 dém -33.13 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.72228 MHz 7.11 dém -22.69 di 776.000 MHz 788.000 MHz 100.000 kHz 784,42158 MHz 7.46 dem -22.54 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.05090 MHz -45.60 dBm -32.60 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.01404 MHz -37.90 dBm -24.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.47448 MHz -40.40 dBm -27.40 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -33.96 dBm -20.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -60.84 dBm -25.84 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -52.41 dBm -17.41 dB
)il ) ] w
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

oo
pectrum | =) |((spectrum E
Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
7 s bimuit $heck
op dbiil gheck PAKS 20 déf
Line _$PURIOUS_) INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS_} n
10 dBm 10 dBm H
- )| 0 dem JI [
-10 dam ’ \l -10 dBm — )‘ l\
-20 dBm T -20 dBm: l \I
SPURIOUS_LINE_ABS_ T Y\l i SPURIOUS_LINE_ABS_ f ki V\
-40 dBm T 40 dBm: ﬂl \ ”
]l | Y
-50 d@m [ vy -50 dBm r\/ R \‘\4
-60 dBm __/J' A \"_ -60 dBm r_’_,.,f
E Y -7
70 dBm: 0 dem. ]
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -£9.15 dBm -24.15 de 763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -74.41 dem -39.41 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.57587 MHz -37.75 dBm -24.75 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -61.80 dem -48.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98836 MHz -40.59 dBm -27.59 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97288 MHz -66.54 dBm -53.54 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.21269 MHz 20.56 dBm -0.44 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 20.81 dBm -9.18 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04431 MHz -65.87 dBm -52.87 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00305 MHz -41.82 dBm -28.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.33741 MHz -62.11 dBém -49.11 di 788.100 MHz 793,000 MHz 100.000 kHz 788,40504 MHz -30.00 dem -26.00 d&
793.000 MHz 806.000 MHz 6.250 kHz 796.52597 MHz -74.90 dBm -39.90 dB 793.000 MHz 806,000 MHz 6.250 kHz 79522727 MHz -72.10 dbm -37.10 dB.
il J [ [ )i ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Spectrum

Ref Level 24.70 dBm  Offset 4.70 d& Mode Auto Sweep Ref Level 24.70 dém  Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (o1 AvgPwE

20 dhifit ¢heck PARS 20 dbiit ¢heck PABRS

Line _$PURIOUS_)LINE_ABS PARS Line _$PURIOUS_| INE_ABS_| PABRS

10 dBm 10 dém

od 0 dBm ‘ ‘
-10 dBm | -10 dBm — i ‘
-20 dBm ’ -20 dBm J ‘
. / | . \
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_

-40 dBm:

-40 dBm

-50 dam f"’ 50 dBm ‘J

-60 dem o2 -60 dBm P MMH.

70 dBm: "j' [, 70 dBm — [

‘“‘.\"-\-.
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -46.35 dBm -11.35 d& 763.000 MHz 775,000 MHz .250 kHz 774.98202 MHz -55.39 deém -20,39 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.84381 MHz -33.98 dém -20.98 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.58217 MHz -41.65 dém -28.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97507 MHz -38.53 dBm -25.53 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95629 MHz -46.33 dBm -33.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.46553 MHz 6.27 dém -23.73 de 776.000 MHz 788,000 MHz 100.000 kHz 784.67333 MHz 6.33 dem -23.67 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07927 MHz -45.86 dBm -32.86 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.01154 MHz -37.03 dBm -24.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -41.50 dBm -28.50 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -33.24 dBm -20.24 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -63.96 dBm -28.96 di 793.000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -53.70 dBm -18.70 dB
)il ) ] w
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LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB middle Band Edge /1 RB

] m
spectru || Spectrum "y

Ref Level 24.70 dBm  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 abiiLgheck PARS 20 dbkll¢heck pARS
Line _$PURIOUS_) INE_ABS I PABS Line _$PURTOUS_LINE_ABS ] PABS n
10 dBm \ 10 dém I|
o d ‘h 0 dem ’1]\
-10 dBm 7 . -10 dBm: — ‘,' \
-20 dem /‘ \, -20 dBm f
me n— \ I . I / \
SPURIOUS_LINE ABS_ ”/ V \ " ” SPURIOUS_LINE_ABS_ Inl / \\i \I,.\
-40 dBm i IVERY T 40 dBm: - -
) JAVN J A LAY
-50 dBm 7 — -50 dBm. ; \J\\
-60 dBm £ [ A -60 dBm lll'
-70 dBm "M =70 dBm- A
" i et ™7 —
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -47.86 dem -12.86 de 763,000 MHz 775.000 MHz 6.250 kHz 773.15984 MHz -65.76 dem -30.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.31154 MHz -32.19 dém -19.19 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -54.05 dem -41.05 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.90145 MHz -41.29 dBm -28.29 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99146 MHz -58.85 dBém -45.95 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 21.49 dBm -8.51 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 21.20 dBm -8.80 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.02612 MHz -58.57 dBm —45.57 di 788.000 MHz 788.100 MHz 30.000 kHz 788.09056 MHz -41.96 dBm -28.96 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.78986 MHz -54.21 dBm -41.21 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.48427 MHz -33,08 dem -20.98 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.21420 MHz -70.64 dBm -35.64 dB 793.000 MHz 806,000 MHz 6.250 kHz 79527922 MHz -70.55 dbm -35.55 dB.

Il )

J

middle Band Edge / Full RB

Spectrum | T

Ref Level 24,70 dBm  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

op dhipit ¢heck PASS

Line _$PURIOUS_|LINE_ABS_| PABS

10 dBm

o dam — —1
-10 dBm — I
-20 dBm ]I \

| SPURIOUS LINE 285 l// \ll"
-40 dBm r f = ‘-‘
-50 dem
’M 2
-60 dBm /"'MM M‘W

-70 dBm oy
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775.000 MHz £.250 kHz 774.89810 MHz -49.53 dBm -14,53 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89505 MHz -35.72 dBm -22.72 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.94800 MHz -40.17 dBm -27.17 dB
776.000 MHz 788.000 MHz 100,000 kHz 785.24875 MHz 4.18 dEm -25.82 dB
782.000 MHz 788,100 MHz 30,000 kHz 788.05470 MHz -39.40 dBm -26.40 de
788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -35.44 dBm -22.44 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.24026 MHz -49.40 dBm -14.40 dB
Jjl ) ] A
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LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrur

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 abiiLgheck PARS 20 dbkll¢heck pARS
Line _§PURIOUS_| INE_ABS l PARS Line _$PURIOUS | INE_ABS | PARS n
10 dBm \ 10 dém ”
|‘ 0 dem “
} . -10 dBm: 1
/ \ = 7
\ -20 dBm f
[\ . A
S_LINE_ARS_ / V N\ || “ SPURIOUS_LINE_ABS_ T \ {-
I / AN
TTVAR] . J AT 3
7 — e, \],_ 50 dBm ot \f\
-60 dBm /.’ t A -60 dBm JP
-70 dBm /’A‘ A -70 dBm: _jw il
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.09401 MHz -47.83 dBm -12.83 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -68.09 dBm -33.09 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.35515 MHz -32.38 dém -19.38 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.68377 MHz -54.71 dem -41.71 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.90764 MHz -41.53 dBm -28.53 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97967 MHz -59.25 dBm -46.25 dB
776.000 MHz 783,000 MHz 100.000 kHz 777.57642 MHz 20.82 dBm -9.13 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 20.58 dBm -9.42 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04730 MHz -59.32 dBm ~46.32 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.09296 MHz -42,23 dBm -29.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -55.13 dBm -42.13 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.47937 MHz -34.30 dem -21.30 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -70.36 dBm -35.36 dB 793.000 MHz 806,000 MHz 6.250 kHz 79531818 MHz -70.13 dbm -35.13 dB.
—_—
i J i )| 2

middle Band Edge / 27 RB 0

middle Band Edge / 27 RB 23

Spectrum ¥

Spectrum J#

Ref Level 24.70 dBm  Offset 4.70 db Mode Auta Swesp Ref Level 24.70 deém  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 abipiLgheck PARS 20 dbkllgheck pakS
Line BPURIOUS LINE ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dém
] 0 dem ‘ \
Ll -10 dBm: — - l
/I \ -20 dBm- /.JI \
LINE_ABS SPURIOUS_LINE_ABS,
— ~— s e T
I 40 dem s
M\ -50 dem: "”J
-60 dem //.r -60 dBm r M"’“\
70 dBm # M‘-—\ 70 dem ra M,
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit RangeLow | RangelUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -45.68 dBm -11.68 d& 762,000 MHz 775.000 MHz 6,250 kHz 774.71828 MHz -53.76 dém -18.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -32.68 dBm -19.68 di 775.000 MHz 775.900 MHz 100.000 kHz 775.80155 MHz -40.20 dem -27.20 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.98157 MHz -37.43 dBm -24.43 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98566 MHz -44,58 dBm -31.58 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.35265 MHz 6.13 dBm -23.87 d& 776.000 MHz 788.000 MHz 100.000 kHz 783.24675 MHz 5.72 dém -24.28 db
788.000 MHz 786.100 MHz 30.000 kHz 788.04471 MHz -43.25 dBm -30.25 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00075 MHz -36.98 dBm -23.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -39.60 dBm -26.60 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -32.74 dem -19.74 d8
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -61.25 dBm -26.25 dB 733,000 MHz 806.000 MHz 6.250 kHz 702.03247 MHz -54.33 dBm 10,33 dB.
il )| L ] (]

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG362719

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum -
Ref Level 0.00 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1I|uuk PAES Limit TmLk PARS
ine _SPURIOUS | INE_ABS | PABS ne _$PURIOUS_| INE_ABS | PABRS
-10 i -10 4P
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
20de 20 dB
-30 dBm -30 dBm
40 d8 -40 dB
-50 dBm — -50 dBm
T e
60 dém 60 dBm Nt
- > g:m-ld
-80 dm -80 dBm
90 d@ -90 db
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 760.61894 MHz -68.01 dém -55.01 0B 30.000 MHz 763.000 MHz 100.000 kHz 755.85682 MHz -67.97 dBm -54.97 oB
806.000 MHz 1.000 GHz 100.000 kHz 946.24038 MHz -67.00 dBm -54.00 dB 806.000 MHz 1.000 GHz 100.000 kHz 916.76712 MHz -66.97 dBm -53.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -35.18 dBm -22.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -35.01 d8m -22.01 dB
3.000 GHz £.000 GHz 1.000 MHz 6.99335 GHz -£2.32 dBm -39.32 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.91636 GHz -52.40 dBm -39.40 dB
( | ) .- [ I )
Data: 27 Date: 2 23:01:48
Highest Channel / QPSK
Spectrum | T
Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PAES
-10 SERE= —
|_SPURI _LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
e i b L.._ "
-60 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 758.78736 MHz -68.03 dBm -55.03 dB
806.000 MHz 1.000 GHz 100.000 kHz B862.76512 MHz -66.97 dBm -53.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -34.36 dBm -21.36 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.90586 GHz -52.35 dBm -39.35 dB
Jl t w
Date: 27 . JUL, 2023 23-03-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck
10 Ehéll':'\” _$PURIOUS

INE_ABS

PABS
PABS

|_SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-80 dBm

-90 dBém

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

Range Up

RBW |

Frequency

Power Abs

| ALimit

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
2.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

755.85682 MHz
924,13542 MHz
1.55561 GHz
6.51136 GHz

-67.69 dém
-67.09 dBm
-34.61 dBm
-52.47 dBm

)

Date. 27 JU1

5079 73e171.

-54.69 dB
-54.09 dB
-21.61 dB
-39.47 dB

Sporton International Inc. (Kunshan)
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«amran a0, FCC RF Test Report

Report No. : FG362719

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0025
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0008
20 Minimum Voltage 0.0033

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.3V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

LTE Band 66 / 20MHz

RB Size

QPSK

16QAM
Full RB

Limit: 13dB

Middle CH

Full RB
4.96

Result

6.09

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Ref Level 2540 dém  Offset 5.40 db

[
e Att 30dsAQT 2ms @ RBW 20 MHz
[@15a View
L
0.1 —
=
0.01- ‘\
X
Y

\
1€-03: '

i

i
E-O T
£-0 &
|
(CF 1.745 GHz ean Prr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 100 | 10% | 0a% | o0.01% |
Trace 1 23.12 dém 28.8B6 dBm 5.74 d8 2.46 dB 4.20 d8 4.96 dB 5.45 dB

Middle Channel / Full RB/ 16QAM

[
Ref Level 2540 dém  Offset 5.40 dB
e Att 30dsAQT 2ms @ RBW 20 MHz
[@15a View
=
T
0.1
0.01-
X,
1€-03:
s |
1E-O ‘l
1E-0: \
(CF 1.745 GHz ean Prr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 100 | 10% | 0a% | o0.01% |
Trace 1 21.53 dBm 28.21 dBm 6.68 dB 3.01 dB 4.96 d8 6.09 dB 6.61 dB

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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26dB Bandwidth

Sporton International Inc. (Kunshan) Page Number 1 A92 of A121
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA



«oonas. FCC RF Test Report Report No. : FG362719

Sporton International Inc. (Kunshan) Page Number 1 A93 of A121
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Full RB (Middle CH):

LTE Band 66

Middle Channel / 1.4MHz /

QPSK

Middle Channel /

1.4MHz / 16QAM

m = =
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 30 kHz Ref Level 25.40 dbm  Offset 5.40 d @ RBW 30 kHz
o At 30ds SWT 632us @ VBW L00kHz  Mode Auto FFT e ALt 3048 SWT 632us @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20 d 17.93 dBm] 204 M4 17.31 deém]
. 1.74477620 GHy N - 1.74537480 GHe
) ittt 26.00 dp) ) rrtbam e g, 26.00 de}
w0 B 1.253100000 MH; 0 B \ 1.258700000 MHz|
a Q factor 1392.3] 0 ] Q factor 1386.6]
o
10 ch . 10 db = -
/ / ™\
20 : -20 —
,, Ao VS ™ - Y 2 a
NS VNPT —endA ] A N T RAN
-30 der : 30 di
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Yovolue | Function | Function Result |
R 1 1.7447762 Ghz 17.63 dbm ndé down 1.2531 MHz 1 1 1.7453748 Ghz 17.31 dbm ndd down 1.2587 MHz
T1 1 1.7443762 GHz =7.92 dBm nd8 26.00 d& T1 1 1.7443622 GHz -8.62 dBm ndB 26.00 d&
T2 1 1.7456284 GHz -8.13 dém q factor 1382.3 T2 1 1.745621 GHz -55.68 dBm Q factor 1386.6
il il
L L o - . L -

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

vy um vy
Ref Level 25.40 dom  Offset 5.40 ob @ RBW 100 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 100 kHz
o At 30ds SWT  19us @ VBW 300 kHz  Mode Auto FFT e ALt 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20d M1 Mi[1] 18.16 dBm| 20d 1 M1[1] 17.68 dBm|
, e A A 1.74419080 GHe| PR, P NN 1.74434670 GHe|
) / ndB 26.00 dg) ; il et N T 26.00 dp)
w / Bw 3.074900000 MHz| o Bw 3.086900000 MHz|
N / q factor 567.2) . Q factor \ 565.1
7 ™
¥
-10 df = 10 d
NS ~ \
20 - - -20 — =
o~ S e, P = —
-a0d 30 di
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Yovolue | Function | Function Result |
R 1 1.7441908 Ghz 16.16 dbm ndé down 30749 Wiz 1 1 1.7443467 Ghz 17.68 dbm ndd down 3,086 MHz
T1 1 1.7434655 GHz ~7.67 dBm nd8 26.00 d& T1 1 1.7434356 GHz -8.56 dBm ndB 26.00 d&
T2 1 1.7465405 GHz -6.03 dém q factor 567.2 T2 1 1.7465225 GHz -5.64 dBm Q factor 565.1
il il
L L o - . L -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = =
Ref Level 25.40 dim  Offset ©.40 ob @ RBW 100 kHz Ref Level 25.40 dom  Offset 5.40 6B @ RBW 100 kHz
o At 30d8 SWT  19us @ VBW 300kHz  Mode Auto FFT e ALt 3048 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
CHE 17.32 dem| M1[1] 17.10 de |
20d 1.74430100 GH 20d
A, - . 2 N 1.74465000 GHe]
) Y. O 26.00 d| ; i petfd VN 26.00 |
w i By \ 4.925000000 MHZ] e i Bwr | 4.915000000 MHZ]
o ] q factor | 354.2] B Q factor \ 355.0)
f T
17 2
¥ ‘:.
-10 i 3 10 d - T
1/ A / \
AW A AN - > :
40 -40
50 df 50 d
-60 o -60 di
=70 df =70 df
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-volue | Function | Function Result |
M1 1 1.744301 GHz 17.32 dbm B down 4,925 MHz M1 1 1.74465 GHz 17.10 dbm nd@ down 4,915 MHz
T1 1 1.742542 GHz -B8.49 dBm nd8 26.00 d& T1 1 1.742552 GHz -8.73 dBm ndB 26.00 d&
T2 1 1.747468 GHz -6.58 dim q factar 354.2 T2 1 1.747468 GHz -3.73 dbm q factor 355.0
il il
L L o - . L -

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o )
m A A
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 300 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 kHz
o At 30de SWT 126us @ VBW 1MHz  Mode Auto FFT e ALt 30de SWT 126us @ VBW LMHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20 d MM1[1] 17.84 dém] 204 ¥ M1[1] 20.28 dBm]
X 1.7465580 GHe| P e T 1.7435410 GHe|
L A
) Ia N il T 26.00 dB) ) { nde 26.00 dB)
w Ji Bw | 9.790000000 MHz| u i Bu 5.974000000 MHz|
I} q factor Il 178.4 / Q factor 291.9
a T T 0 s i
4 e 7 !
-1od 10 =
P [~ -
20 - -
o0 == = =
e B -
-a0d = v
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-volue | Function | Function Result |
R 1 1746558 GHz 17.64 dbm ndé down 9,78 MHz 1 1 1.743541 GHz 20,28 dbm ndd down 5,874 MHz
T1 1 1.740125 GHz -B8.45 dBm nd8 26.00 d& T1 1 1.740085 GHz -5.74 dBm ndB 26.00 d&
T2 1 1.743915 GHz -8.32 dém q factor 178.4 T2 1 1.745058 GHz -5.58 dbm Q factor 2818
il il
L L o - . L -

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel /15MHz / 16QAM

vy um -
Ref Level 25.40 dim  OFfset ©.40 ob @ RBW 300 kHz Ref Level 25.40 dom  Offset 5.40 B @ RBW 300 kHz
o At 30d8 SWT 126yus @ VBW 1MHz Mode Auto FFT e Att 30de SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
P ML mi[1] 18.05 dem)| . ¥ M1[1] 20.81 dBm
20 o n 1.7459290 GH] 20 TRy 1.7399950 GHe]
. i i Vi 26.00 dB| § f nde 26.00 dB|
w ] B 14.715000000 MHz| e f Byt 6.384000000 MHZ|
/ Qfactor 118.5) ! Q factor 2729
o v 0
¥ 7
Y b
10 db -
Y ~ \
— - -20 -
b Rt A P \ LVl e N
-3g.d =
. WY
40 -40 e
-50 df 50 df
-60 o -60 di
=70 df =70 df
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-volue | Function | Function Result |
M1 1 1.745828 GHz 16.06 dbm B down 14,715 MHz M1 1 1.739995 Ghz 20,81 cbm nd@ down 6,384 MHz
T1 1 1.737837 GHz ~7.65 dBm nd8 26.00 d& T1 1 1.737627 GHz -5.32 dBm ndB 26.00 d&
T2 1 1752552 GHz -7.96 dim q factar 118.6 T2 1 1.744011 GHz -5.31 dBm q factor 272.6
il il
L L o - . L -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m = =
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 300 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 kHz
o At 30d: SWT 185us @ VBW 1MHz  Mode Auto FFT e At 3048 SWT  185us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
B . Mi[1] 16.01 dem)| P M1[1] 19.25 dem)|
20 R 1.7449600 GHZ] 20 ey 1.7387660 GHZ]
§ : "f“'i'ln‘hj‘.“,{-/\‘m’“J\ 26.00 db| . ! | ndp 26.00 d|
w Bw 18.901000000 MHz| o Bw 6.154000000 MHz|
! Q factor | 92.3] h Q factor 282.5]
o 1 0 'y
'; g
-10 df 10 di =
-20 T -20
L A LSV (VW PP gl R\,i Pa ‘\,\;\_ P
[ ubhin 04 / s
il y
40 2
50 df 50 d
-60 o -60 di
=70 df =70 df
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-valwe | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.74436 GHz 16.01 dbm B down 18,901 MHz M1 1 1.738766 GHz 19.25 dbm nd@ down 6,164 MHz
T1 1 1.73545 GHz -9.93 dém nd8 26.00 d& T1 1 1.735649 GHz -6.43 dBm ndB 26.00 d&
T2 1 1754351 GHz -9.65 dim q factar 2.3 T2 1 1.741803 GHz -6.70 dBm q factor 282.5
il il
L L o - . L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.
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: FG362719

1 RB (Low/High CH):

LTE Band 66

L CH/ 3MHz / QPSK

L CH/3MHz / 16QAM

™ o o
Ref Level 30.00 dém Offset 5.40 d8 & RBW 100 kHz Ref Level 30.00 dém  Offset 5.40 d® & RBW 100 kHz
o Att 35dE SWT  19ps @ VBW 300kHz  Mode auto FFT o Att 35dE SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
o CZETEN] 25.98 dBm| Mil1] 26.78 dBm|
/ 1.71024730 GHz| / 1.71028920 GHz|
20 d8 20 da
" ] ndB 26.00 dB| " 7T\ nds 26.00 dB|
By 539.500000000 kHz / B 563.400000000 K
1o dem Q factor 3170.9 10 dam ] Q factor 3
24
a [1 va
104 - 10 di 2
e — / ~
20, 1~ N T
S— ~_" ] [l e
-a0d ] -30 o
400 -40
50 d -50 di
-60 dBm -60 dBm:
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | jon Result |
ML 1 1.7102473 GHz 25.93 dBm ndB down 533.5 kHz [ 1 1.7102892 GHz 26.73 dBm gk down 563.4 kHz
T1 1 1.7099715 GHz 0.37 dBm nd8 26.00 dB T1 1 1.7099535 GHz 0.60 dBm nds 26.00 dB
T2 1 1.710511 GHz 0.08 dm Q factor 3170.3 T2 1 1.710517 GHz 0.87 dém Q factor 3035.5
L )i J L )i J -

H CH / 3MHz / QPSK

H CH / 3MHz / 16QAM

Ref Level 30.00 dém Offset 5.40 d8 & RBW 100 kHz Ref Level 30.00 dém  Offset 5.40 d® & RBW 100 kHz
o Att 35dE SWT  19ps @ VBW 300kHz  Mode auto FFT e Att 350E SWT 19 @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 26.02 dBm| Mil1] 26.57 dBm|
1.77971080 GHz| 1.77978270 GHz|
20 dem ndB 26.00 dB| 20 dsm nds 26.00 dB|
Bw \ 641.400000000 kHz| Bw / 587.400000000 kHz|
1o dem Q factor \. 2774.9) 10 dam Q factor, 3029.9
5 ¥
o ¢ 0 ] T
. \ . \
10 df — 10 df - -
= — —
- | [ —— 20 e =
EY 30 dem—1
400 -40
50 d -50 di
-60 dBm -60 dBm
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | ¥-value |__Function |
ML 1 17757106 GHz 26.02 dém ndB down 6414 kHz [ 1 1.7797827 GHz 26.57 dBm gk down
T1 1 1.7794351 GHz -0.21 dém ndd 26.00 dB T1 1 1.779453 GHz 0.33 dém ndg.
T2 1 1.7800764 GHz -0.10 dém Q factor 2774.9 T2 1 1.7800405 GHz 0.39 dm Q factor
L )i J - L )i J
pectrum L pectrum L
Ref Level 30.00 dam  Offset 5.40 0B = RBW 100 kHz Ref Level 30.00 dbm  Offset 5.40 db w RBW 100 knz
o Att 35dE SWT  19ps @ VBW 300kHz  Mode auto FFT e Att 350E SWT 19 @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
£y CZETEN] 25.72 dBm| Al Mil1] 26.10 dBm|
[ 1.71036200 GHz| \ 1.71038200 GHz|
20 s T ndB 26.00 dB)| 20 daen T ndB 26.00 dB)|
| Bw 749.000000000 kHz { Bw 659.000000000 kHz
10 dem / Q factor 2262.4) 0dam 1 Q factor 2594.1
iy R\
o 3 0 T
/ /
10 d - 10 d T
~ \ [
20 — = -20 .
] ) 7 -
31 dam < va i -30 dem——t . T
~ v \ / ~ j
£ VoA | ~ ' . |
40 - \ros 30 dige —
> 7 v v _—
50 d -50 di —
-60 dBm -60 dBm
CF 1.7125 GHz 1001 pts Span 10.0 MHZz CF 1.7125 GHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | jon Result |
ML 1 1.710362 GHz 25.72 dém ndB down 743.0 kHz [ 1 1.71038Z GHz 26.10 dBm gk down 653.0 kHz
T1 1 1.710002 GHz -0.06 dam ndd 26.00 dB T1 1 1.709973 GHz 0.26 dém ndg. 26.00 dB
T2 1 1.710752 GHz -0.39 dém Q factor 2262.8 T2 1 1.710632 GHz 0.29 dém Q factor 2594.1
L )i J L )i J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 66

H CH / 5MHz / QPSK

H CH / 5MHz / 16QAM

(®)

(®)

Spectrum pectrum
Ref Level 30.00 dém Offset 5.40 dB & RBW 100 kHz Ref Level 30.00 dém Offset 5.40 d® & RBW 100 kHz
lo At 3548 SWT  10ps @ VBW 300 kHz  Mede Auto FFT e att 350 SWT 10 @ VBW 300 kHz  Mode Aute FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
mi[i] 25.75 dbm| Mili] 26.05 dbm|
1.77968800 GHz| . 1.77966800 GHz|
20 dam nds 26.00 dB| = nds 26.00 dB|
10 dém Bw 889.000000000 kHz 104 B 859.000000000 kHz
Q factor 2001.6 Q factor 2071.5
] 0 +
/ \
\
-10d = — -10di ~7 —
. \ . \J L™,
| N T ! \
\ " \
-a0d —— ¥ -30 d = T / C
AT I N
w0 — | o \ / A
-40 dep ~ z i = o = T
e TNy o e ’ \ard ) \/
50 cf
60 df -60
CF 1.7775 GHz 1001 pts Span 10.0 MHZz CF 1.7775 GHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | ¥-value |__Function |
ML 1 1.779686 GHz 25.75 dBm ndB down 53,0 kHz [ 1 1779668 GHz 26.85 dBm gk down
T1 1 1.77920B GH2 -0.01 dém ndd 26.00 dB T1 1 1.779208 GHz 0.59 dém ndg.
T2 1 1.780097 GHz -0.16 dbm Q factor 20016 T2 1 1.780067 GHz 0.97 dém Q factor
ectrum 2 2
Ref Level 30.00 dém Offset 5.40 dB @ RBW 300 kHz Ref Level 30.00 dém  Offset 5.40 d® & RBW 300 kHz
fo Att 35d8 SWT 126 ps @ VBW 1MHz Mode Auto FFT po Att 35dB SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
f’\\\ A mi[1] 28.40 dBm)| h.-_ M1[1] 27.60 dBm)|
1.7106040 GHz, I 1.7105640 GHz,
20 de 20 d -
" T ndB 26.00 dB| T nde 26.00 dp)|
/ By 1.518000000 MHZ P { B 1.299000000 MHZ
10 dem o T Q factor 1126.5 10 Ty Q factor 1917.1
¥y 7y K
o 0
7 \ /
10 d —— -10 di A\ —
/
L/ L . o
20 - 20 it > -
Y [ — / AV I B
L Py 30 di =
\ / \ \ AN
v \| o~ \
N . A
Y AR,
50 d -50 di
60 df -60
CF 1.715 GHz 1001 pts Span 20.0 MHZz CF 1.715 GHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | Function Result
ML 1 1.710604 GHz 28.40 dBm ndB down 1,518 MHz [ 1.710564 GHz 27.60 dém gk down 1,298 MHz
T1 1 1.709845 GHz 2.44 dBm ndd 26.00 dB T1 1 1.709905 GHz 1.64 dBm ndg. 26.00 dB
T2 1 1.711364 GHz 2.61 dBm Q factor 1126.5 T2 1 1.711204 GHz 173 dém Q factor 1317.1

J

J

LTE Band 66

H CH/ 10MHz / QPSK

H CH/10MHz / 16QAM

Spectrum
Ref Level 30.00 dém  Offset 5.40 d8 & RBW 300 kHz Ref Level 30.00 dém  Offset 5.40 d® & RBW 300 kHz
o Att 35dE SWT  126ps @ VBW  1MHz  Mode auto FFT e Att 350E SWT 1264 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
28.11 dBm| Mil1] 29.04 dBm|
1.7794160 GHz M 1.7794160 GHz
20 dem 26.00 dB| = 26.00 dB|
g ™ M
10 48m 1.798000000 MHZ 104 1.718000000 MHz
989.6) 10
o 0
4 \
10 d -10 di
= =
\ a / W \
-20 = 13 ~r- -20
A I\ A
-30d \ 30 d ~ i v
s — /
40 W W0 / % .
e ! P P P
S04 50 di
60 df -80
CF 1.775 GHz 1001 pts Span 20.0 MHZz CF 1.775 GHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Trc | value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function |
ML 1 1779416 GHz 28.11 dém ndB down 1798 MHz [ 1 1779416 GHz 23.04 dém gk down
T1 1 1.778497 GHz 1.92 dém ndd 26.00 dB T1 1 1.778516 GHz 2.95 dém ndg.
T2 1 1.780295 GHz 2.03 dém Q factor 569.6 T2 1 1.780235 GHz 2.32 dém Q factor

( i

J

J
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